
 

 

  

Drinking Water Operator 
Exam Study Guide 

WT4 & WT5 
Surface Water 

      



Page 1 of 48 
 

Contents 
General Regulatory ............................................................................................................................ 3 

U.S. Environmental Protection Agency (U.S. EPA, USEPA, or EPA) .................................................... 3 
Indiana Department of Environmental Management (IDEM) ............................................................. 3 
Office of Water Quality (OWQ) ........................................................................................................ 4 

Drinking Water Branch (DWB) ..................................................................................................... 5 
[...]
 Precipitation: Water that falls to the earth. Most precipitation falls as rain, 

but includes snow, sleet, drizzle, and hail.   
 

 Percolation: The slow seepage of water into and through the ground. The 
slow passage of water through a filter medium.  

 
 Sublimation: The process where ice and snow (solid) change into water 

vapor (gas) skipping the liquid phase.  
 

 Transpiration: The process of liquid water evaporating from plants and 
trees into the environment. 

 

 Water expands roughly 9% between its liquid and solid forms (ice).  
 
 
 

Figure 4 - Aquifer 

 
   Stock Image 

 
 
 
 
 



Page 12 of 48 
 

 
Figure 5 - Aquifer 

 
 Stock Image 

 

 

 

Surface Water 
 Water on the surface of the Earth that accumulates from precipitation that 

does not percolate into the ground. 

 Direct runoff drains into natural or artificial storage sites like streams, 

rivers, lakes and reservoirs. 

 Softer than groundwater – does not contain as much calcium or 

magnesium. 

 Contains more suspended solids, known as turbidity. 

 More susceptible to contamination from microorganisms like bacteria and 

flagellates. 

 Stratification occurs in surface water 

 The water will develop layers with different mineral and nutrient 

contents 

 Turnover, or overturn, will happen when temperature drastically 

changes. 

 The water at the bottom layer will move to the top layer. 



Page 13 of 48 
 

 Water at the top will move to the bottom layer. 

 Turnover causes algal blooms during spring and fall. 

 Nutrients from the bottom layer that rise to the top provide food for 

algal growth. 

 Daytime photosynthesis of algae increases dissolved oxygen (DO) during 

the day. 

 DO goes down at night, when there is no sunlight for photosynthesis. 

 

 

GWUDI – Groundwater Under the Direct Influence of Surface 
Water  
 

 Groundwater that has surface water characteristics.  
 

 GWUDI is pumped from wells, then treated.  
 

 GWUDI shows signs of a surface water system if the temperature of the water 
changes with the seasons. 

  A true groundwater system will not change more than a degree or two year-
round.  

 Also referred to as an unconfined aquifer.  
 GWUDI systems are subject to the rules of Surface Water Treatment and require 

a WT4 or WT5 Operator Certification. 
 
 
  



Page 14 of 48 
 

 Revised Total Coliform Rule (RTCR)  
 

Figure 6 – Coliform Diagram 

 
Stock Image 

 

 The Revised Total Coliform Rule (RTCR) requires testing for total coliforms and 

E. coli. 

 

 If a sample has the presence of total coliform bacteria, then a test needs to be 

done to determine the presence of Escherichia coli (E. coli). 

 Total Coliforms are used as an indicator that other potentially harmful 

bacteria may be present. 

 E. Coli (Escherichia Coli) bacteria that come from the fecal waste of 

mammals (i.e. humans, cows, dogs), which can cause acute 

gastrointestinal illness such as diarrhea, vomiting, and cramps. 

 
  
  
Sample Procedure:  
 

 When sampling, it is best to use a clean faucet that has a dedicated hot and cold 
tap.  

 
 Flush the system thoroughly, disinfect the faucet, flush again, then take the 

sample.  
 

 Ensure the lid of the container is facing down, is not placed on a counter, and is 
not touched.  

 Fill the container without splashing or rinsing.  



Page 15 of 48 
 

 
 Following the sample, a system has thirty (30) hours to get the sample to a 

lab.  
 

 The sample should be kept between 4° and 10° Celsius.  
 
 

 The population served determines the number of coliform analysis samples 

required. 

 If a routine sample tests positive for total coliforms, additional samples must be 

taken from the original tap, along with samples pulled from upstream and 

downstream.  

 
 
  
If a sample tests positive for Coliform, IDEM must be notified within 24 hours!  
 
 
 Figure 7 – Coliform Assessment Flow Chart

 IDEM Drinking Water Branch – Operator Certification and Capacity Development Section 
  



Page 16 of 48 
 

Lead and Copper Rule (LCR) 
 

 Dictates the monitoring requirements for lead and copper in 

systems.  

 Lead and copper are based on “Action Levels” rather than 

“Maximum Contaminant Levels”.  

 The action level for lead (Pb) is 0.015 mg/L. 

 The action level for copper (Cu) is 1.3 mg/L.  

 If the lead or copper concentrations reach the action level, the 

water system must take steps to reduce the amount of lead or 

copper. 

 
 A system must first take one sample per six-month monitoring 

period for two consecutive monitoring periods (one calendar year).  
 

 Then the system may reduce to once per calendar year for three 
years, then reduce to once every three years. 

 
 If a system’s lead and copper sample exceed action levels, the 

system must sample once per six-month monitoring period again. 
 

 Lead and copper samples are collected from cold water taps at 
homes and businesses. 

 
 The sample containers are 1000 mL rather than 100mL like 

Coliform samples. 
 

 When monitoring for lead and copper, the system must use the 
first-draw or first-flush of the system after it has been unused for six 
hours.  

 
 The Lead and Copper Rule does not include cast iron pipes with 

lead joints. 
 



Page 17 of 48 
 

Clarification, Sedimentation, Coagulation, & Flocculation 
 

 Turbidity is the name for suspended matter in water. 

 Coagulation, flocculation, sedimentation, and filtration (called conventional 

treatment) is the best process for removing turbidity from water. 

 Large particles will settle out on their own through sedimentation. 

 Particle size impacts their settling rate. 

 Colloidal particles are small and will not settle with gravity. 

 These particles have a positive or negative charge. 

 The suspended and colloidal solids in natural water usually have a negative 

charge. 

 Zeta potential measures the number of excess electrons on the surface of 

particles. 

 Chemical coagulants have a positive or negative charge that neutralize the 

charge of the suspended particles, causing them to pull together and create large 

pieces called floc.  

 Van der Waals forces cause the neutralized particles to pull together. 

 Metal salts are common coagulants. 

 Metal salts work better in water with high alkalinity. 

 When Alum reacts with alkalinity it forms Aluminum Hydroxide. 

 
Table 2 – Coagulants and Aids 

Primary Coagulant Aid 

Aluminum Sulfate (Alum) Bentonite Clay (Weighting agent) 

Ferrous Sulfate Calcium Carbonate 

Ferric Sulfate Sodium Silicate (Activated silica) 

Ferric Chloride Cationic and Nonionic Polymers 

 

 Coagulants are mixed into raw water. 

 They can be added dry, with a volumetric or gravimetric feeder. 



Page 18 of 48 
 

 Dry feeders feed into a mixing tank to form a solution. 

 Solution feeders are used for coagulants and coagulant aids. 

 The solution is typically pumped through a metering pump or peristaltic 

pump. 

 Rapid mixing (flash mixing) is commonly used to quickly distribute the coagulant 

into the raw water. 

 They work by agitating the water quickly. 

 Static mixers used fixed tubes, or veins, to distribute coagulant. 

 Static mixers can also lead to head loss. 

 

 The coagulant’s reaction is quick, taking only a few of seconds (1-5). 

 Polyelectrolytes (Polymers) are used as coagulants, aids, or as both. 

 Polymers can be cationic (positive charge), anionic (negative charge), or 

nonionic (no charge). 

 Polymers used as a filtration aid can be overdosed, causing faster head loss. 

 Using too much silica can clog filters.  

 Weighting agents are used with color is high and turbidity and mineral content 

are low. 

 Flocculation uses large paddles to slowly turn water with coagulants mixed in, in 

basins, creating larger pieces of floc that will settle easier. 

 Baffles are used to slow water flow in the basin. 

 Short circuiting happens when water moves from the inlet to the outlet of a 

basin too directly, reducing contact time. 

 Detention time ranges from 15 to 45 minutes. 

 The large floc develops in about 30 minutes. 

 Direct filtration is used in treatment when turbidity, on average, is 25 ntu or lower. 

 Direct filtration skips the sedimentation step. 

 

 

 



Page 19 of 48 
 

Figure 8 - Direct filtration 

 

EPA  - How to Conduct a Sanitary Survey of Drinking Water Systems 

 

 Jar tests simulate coagulation. 

 They are used to determine the proper chemicals to use for different 

source water conditions. 

 Sedimentation basins are used to clarify the water. 

 Water enters the basin (influent), and slow movement allows large particles to 

settle to the bottom of the basin. 

 Floc and sediment that settle to the bottom of the basin is called sludge. 

 Water leaving the basin is called effluent water. 

 Influent and effluent water are tested to determine contaminant removal 

percentages. 

 Basins can be rectangular or circular. 

 All basins have 4 zones. 

 Influent – decreases velocity of incoming water. 

 Settling – allows suspended matter to settle. 

 Effluent – allows slow, smooth currents to move water out of the basin 

without disturbing the settling solids. 

 Sludge – removes solids from the basin. 

 Effluent launders collect the settled water leaving the basin. 



Page 20 of 48 
 

 Weirs are used to evenly distribute the overflow in the effluent launder. 

 Shallow basins can reduce settling time. 

 Surface area in settling basins is increased using plate and tube settlers. 

 Tube settlers angled between 50° and 60° are self-cleaning. 

 Inclined plates are placed at a 45° angle to allow sludge to flow downward. 

 Sludge must be removed from the sludge zone. 

 Thick layers cause sludge to return to the clarified water. 

 Decaying sludge can cause taste and odor problems. 

 Sludge and chemical residuals are dewatered before being sent to waste 

facilities. 

 Nonmechanical dewatering uses lagoons or drying beds to evaporate 

water. 

 Mechanical dewatering uses machines to press or spin water from the 

sludge, like vacuum filters, belt presses, or centrifuges. 

Filtration 
 

 Filtration removes suspended particles from water. 

 Material in the filter is called media. 

 Common filter media include: 

 Sand 

 Coal 

 Anthracite 

 Granular activated carbon (GAC) 

 Dual-media and multimedia filters are more efficient than single-medium filters. 

 Filter performance goals are included in the IESWTR. 

 
 
 
 

 



Page 21 of 48 
 

Figure 9 – Adsorption vs. Mechanical Filtration 

 

IDEM Drinking Water Branch – Operator Certification and Capacity Development Section 

 

 

 Adsorption - particles suspended in the liquid attach to the filter media. 
 Mechanical filtration - particles physically get trapped in the filter media. 
 Slow sand filters are large and use gravity to filter water through a bed of sand. 

 They are older technology and not commonly used. 
 Cleaned by scraping about an inch of sand from the top and are not 

backwashed. 
 Diatomaceous Earth (DE) filters can only be used for water with low turbidity. 

 They have high operating costs. 
 

 Schmutzdecke - A mixture of fine sand and a sticky mat of suspended matter that 
forms on the surface of a sand filter.  

 Aids the sand filter in removing material. 
 High-rate sand filters use dual or multimedia. 

 Coarse, less dense layers at the top. 
 Fine, denser layers at the bottom. 

 
 Filter Pore Size – Micro > Ultra > Nano > Reverse Osmosis (RO) 

 
 Microorganism size – Virus < Bacterium < Protozoa 

 
 Pressure filter capacity is 6-12 gpm/ft2 
 Gravity filter is 1-2 gpm/ft2. 



Page 22 of 48 
 

 
 Air binding - Caused by the release of dissolved gases in saturated cold water 

when pressure decreases in filter beds. 
 

 Head loss - As the filter accumulates contaminants, the water level will rise due to 
the build-up of particles from adsorption and mechanical filtration.  
 

 Operating experience will determine the head loss point at which the filter 
should be backwashed (cleaned). 
 

 Reverse osmosis is the smallest of membrane technologies with microfiltration 

being the largest. 

 Uses a permeable membrane for filtration.  

 The membrane is fragile but highly effective for removing arsenic. 

 
 

 

Filter Maintenance  

 Filters will become clogged with media after periods of use 
 Backwash cycles clean mechanical filters to extend their lifespan. 

 
 Backwashing reverses the flow through filter to remove entrapped material. 
 Backwash rates should be ramped up slowly to avoid damage to the filter. 

 The goal is to remove impurities without losing filter media. 
 Pressure filters should be backwashed when head loss equals 8 psi, 

when turbidities rise, or at least once a week. 
 Gravel on the surface of a sand filter can indicate a “blown” or upset filter. 

 
 Mudballs - Clumps of filter media and other material caused by an insufficient 

frequency of backwashing. 
 

 To increase the length of a filter run, add a layer of anthracite.  
 



Page 23 of 48 
 

Disinfection 
 Disinfection is the process that inactivates pathogenic organisms. 

 Accomplishes this process by using chemical oxidants. 

 Systems that use chemical disinfection can reduce wellhead protection 

zone from 200 ft. to 100 ft. 
 

 

Treatment Goals 

 To provide clean, safe drinking water, without bad colors, odors or tastes. 

 To remove or inactivate pathogens (protozoans, bacteria, viruses). 

 To reduce natural and man-made chemical contamination to levels that meet 

regulatory guidelines and protect human health. 

 To produce chemically stable water that will not corrode metal pipes and fixtures. 

 The following tables contain information on many common contaminants 
found in source water. A complete list of regulated contaminants can be 
found at https://www.epa.gov/ground-water-and-drinking-water/national-primary-

drinking-water-regulations 

 
Table 3 – Associated health hazards and removal techniques for regulated contaminants 

Contaminant Removal Techniques Health Hazards 
Giardia and Cryptosporidium Reverse osmosis, absolute 

one-micron filters, UV Light, 

and filters certified for cyst 

removal 

Acute Gastrointestinal problems, such 

as vomiting and diarrhea  

Bacteria and Viruses Chemical treatment, 

Reverse osmosis, UV light 

Dependent on bacterium or virus 

Arsenic Adsorption Skin damage, circulatory system 

problems, increased cancer risk 

Disinfection byproducts Point-of-entry adsorptive 

media systems, aeration, 

carbon filtration, and reverse 

osmosis 

Increased cancer risk. 

https://www.epa.gov/ground-water-and-drinking-water/national-primary-drinking-water-regulations
https://www.epa.gov/ground-water-and-drinking-water/national-primary-drinking-water-regulations


Page 24 of 48 
 

Lead Reverse osmosis, and some 

carbon filters 

Impaired mental and physical 

development in children. 

Copper Reverse osmosis or ion 

exchange 

Short term - Gastrointestinal distress 

Long term – Liver and kidney 

damage. 

People with Wilson’s disease are 

especially susceptible.  

Nitrates Reverse osmosis or ion 

exchange 

Methemoglobinemia, a.k.a. blue baby 

syndrome. 

Pesticides Some carbon filters Increased cancer risk. 

Radium Ion exchange or reverse 

osmosis 

Increased cancer risk. 

Radon Granular Activated Carbon 

and aeration 

Increased cancer risk. 

 

 

Chlorine    
 Used to kill bacteria and viruses. 

 Measured as free chlorine or total chlorine. 

 Free chlorine is the concentration of residual chlorine present as a dissolved gas. 

 (DPD) Color comparator is the simplest way to measure free chlorine residuals. 

 Breakpoint chlorination is reached when dosage is increased and a 

corresponding increase in the chlorine residual happens. 

 Contact time is required – CT value = (Free Chlorine)(Contact time). 

 Ineffective against Cryptosporidium and Giardia. 

 Used to precipitate dissolved iron, manganese and sulfur. 